
 
 

 

Assessment of Approaches for Eliminating Use of 
Fresh Water in Tanneries at Jajmau, Kanpur 

 
A Thesis Submitted 

In Partial Fulfillment of the Requirements 

For the Degree of 

 
 

MASTER OF TECHNOLOGY 
 

in  
 

ENVIRONMENTAL ENGINEERING AND MANAGEMENT 
 

 
By 

 
Rajat Verma 

 
 
 
 
 

 
 
 

To the 

Environmental Engineering and Management Programme 

Department of Civil Engineering 
 

Indian Institute of Technology Kanpur 
KANPUR – 208016, INDIA 

 
July 2014 





 
 

iii 

 

 

 

 

 

 

Dedicated To  
The Toughest Yet The Best Two Year Experience Gained  

And  
The Future That Lies Ahead 

 



 
 

iv 

Acknowledgement 
This thesis has been possible due to the tireless guidance and encouragement from my thesis 
[...]
The current practise at Jajmau, Kanpur, of primary treatment of tannery effluent at individual 

units followed by secondary treatment at a central facility is insufficient primarily due to 

under-design of the central facility to handle the current potential discharge and poor 

operation and maintenance practices. Hence a major portion of tannery effluent flows 

untreated into the Ganga River. The industry being a repeated offender often faces the fear of 

heavy fines and closure notices. Hence the problem is three-fold, firstly it causes the rampant 

pollution of valuable surface water sources, secondly it exerts a severe pressure on ground 

water resources, and third it limits the growth of the industry. The following steps are 

considered essential for solving the problem. 

1. Complete stoppage of either treated or un-treated wastes into any rivers of GRB or at 

most extremely regulated discharge of concentrated salt streams when river flows are 

very large. 

2. All tannery effluent should be segregated and collected into two categories, namely 

‘chrome stream’ and ‘composite stream’. The ‘chrome stream’ should be physico-

chemically treated to precipitate chrome and to bring Total Chromium < 2 mg/L in the 

supernatant. The ‘composite stream’ should be first treated to secondary level with treated 

effluent standards of: Bio-chemical Oxygen Demand < 30 mg/L, Suspended Solids < 

5mg/L, COD < 250 mg/L, Total Chromium < 2 mg/L. 

3. This should be followed by tertiary treatment including Dual Media Filtration and 

Activated Carbon Filtration. The tertiary treated water should be passed through the 

multi-stage Reverse Osmosis plant to bring down Total Dissolved Solids and permeate 

should be recycled and reused by the tannery industry for manufacturing of leather.  The 

concentrate water may be stored in lined lagoons and discharged into rivers during the 

high flow monsoon periods or can be condensed using multi-effect evaporators. 

The above measures are essential to overcome the declining state of industrial wastewater 

management and declining groundwater levels in GRB. Although much money and effort 

have been spent in Ganga Action Plan over the past few decades, the overall achievement has 

been limited. And, yet, the same approach has persisted over the years, leading to general 

disillusionment and cynicism. 

But such despondency and cynicism can be easily overcome if wastewater is considered as 

“resource” rather than as “dirt” and the “Polluter Pays Principle” is rigidly adhered to. By 

adequately treating wastewater and re-using it instead of dumping the untreated or partially 

treated wastewater to sully the environment, industrial/urban wastewater treatment can 



 
 

3 

achieve “Zero Liquid Discharge” (or ZLD) and recover the value of water as a “resource”. 

However, costs and benefits of such strategies need to be delineated in quantitative terms to 

convey policy makers. It is to satisfy this end that the present study was initiated. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 
 

4 

2.      Background and Review of Literature 

2.1 General 

The genesis of this study has been the recommendations of the Environment Quality and 

Pollution (EQP) Group of the Consortium of 7 IITs preparing the Ganga River Basin 

Management Plan to have “un-polluted flow” in the rivers of the basin and addresses one of 

the aspects which is adoption of complete water recycling by water polluting industries in 

National River Ganga Basin (NRGB). Prior to recycling of water it is important to have an 

appropriate framework for complete treatment of industrial effluents and sewage so as to 

ensure that the treated water is fit for recycle and/or reuse. A complete treatment facility 

includes effluent collection and conveyance, effluent treatment and recycled water 

distribution system. It is also important to have appropriate ballpark estimates of expenditure 

on construction and operation and maintenance of these facilities. 

 

2.2 Tanning Process 

The process of converting raw hides and skins into finished leather by following a series of 

physical and chemical operations is called tanning of leather. The industries which house the 

facilities for carrying out these operations are referred as tanneries. A typical flowchart of the 

operations and the description of phases carried out in tanneries are presented in Figure 2.01. 

The list of pollutants generated in the composite effluent of these processes, their 

concentrations assuming water consumption of 25 m3 per tonne of raw hide and their 

permissible limit of discharge in inland surface water bodies is presented in Table 2.1. 



 

5 

 
Figure 2.01: Flowchart of operations and brief description of various operations carried 

out in tanneries



 
 

6 

Table 2.01:  Typical average pollutant concentrations in combined raw tannery 
effluent based on conventional process using water 25 m3 per tonne of 
raw hide (modified: UNIDO, 2011) 

 

2.3 Treatment of Tannery Effluent 

Conventional methods of tannery effluent treatment include physico-chemical primary 

treatment of tannery effluent followed by secondary treatment mostly by aerobic activated 

sludge process and in some instances by anaerobic processes. The tanneries are often located 

into clusters, and the primary treatment is often done in individual units called Primary 

Effluent Treatment Plants (PETPs) to decrease the pollutant load on secondary treatment 

facilities, followed by secondary treatment at Common Effluent Treatment Plant (CETP) 

facility motivated by the economies of scale. 

The main objective of primary treatment of effluent is to reduce coarse material SS that could 

clog pumps, pipes, etc., significantly reduce BOD/COD load and reduce Cr before sending it 

to centralized or decentralized facility for further treatment. Conventional primary treatment 

facility includes i) coarse and fine screen for SS removal, ii) coagulation, flocculation and 

primary sedimentation facility for removal of colloidal SS, iii) chrome recovery unit to 

physico-chemically recover unspent chrome during the tanning process, and iv) sludge 

dewatering  facility.  

     

S No Parameter Unit 
Average Total 

Pollutant 
Concentration 

Typical Limits for 
Disposal in Surface 

Waters 
1 BOD (3 Days at 27 o C) mg O2/L 3600 30-40 
2 COD mg O2/L 7200 125-250 
3 Suspended Solids (SS) mg/L 3600 35-100 
4 Cr+3 mg Cr/L 270 1.5-2.0 
5 Sulphide mg S/L 290 1.0-2.0 
6 Total Nitrogen (TKN) mg N/L 290 100 
7 Chloride mg Cl/L 9000 Locally specific 

(India -1000) 
8 Sulphate mg SO4/L 2500 Locally specific 

(India -1000) 
9 Oil and Grease mg/L 235 Locally specific 

India- 10 
10 TDS mg/L 18000 Locally specific 

(India- 2100) 
11 pH  6-9 5.5-9.5 



 
 

7 

The PETPs have been reported to have varied efficiency in removal of pollutants: 30-37% 

(Song et.al., 2004); 40-70% (Kabdasli et al., 1999); >70% (Ates et al., 1997); and >75% 

(Lofrano et. al., 2006) of total Chemical Oxygen Demand (COD), 38-46% (Song et.al., 2004) 

of Suspended Solids (SS); 74-99% of Chromium (Song et.al., 2004). A report of United 

Nations Industrial Development Organisation (UNIDO, 2011) suggests 25-50% removal of 

incoming Biochemical Oxygen Demand (BOD), 50-70% of TSS and 65% of oil and grease. 

However in Jajmau, Kanpur often the performance of PETPs which are expected to 

significantly lower down grit and suspended solid load and recover chromium (Cr), is found 

to be poor. High concentrations (up to the order of 55 mg/L; Tare et al., 2003) have been 

observed at the inlet of CETP.  This large Cr loading in the CETPs leads to subsequent high 

concentrations in effluent and sludge. Subsequent use for irrigation leads to extensive Cr 

contamination and bio-accumulation in plants and soils (Adriano, 2001). The oxidized form 

Cr (VI) is class A carcinogen by inhalation, and Cr (III) has low acute and chronic toxicity 

(James et.al., 1997). 

The primary treatment is followed by secondary treatment at a centralized or decentralized 

facility. The main objective of secondary treatment is the removal of bio-degradable 

dissolved and colloidal organic matter using aerobic or anaerobic biological treatment 

processes. Secondary treatment is usually carried out by aerobic activated sludge process and 

in some instances by anaerobic processes. A conventional activated sludge plant consists of: 

i) equalization tank, ii) mixed liquor tank with aerators, iii) secondary clarifier, iv) sludge 

recirculation facility, and v) sludge dewatering facility. 

Variable removal efficiency of 67% (Gisi et al., 2009) and 40% (Tammaro et al., 2014) of 

COD has been reported in activated sludge process pilot studies. However, many residual 

recalcitrant organics and micro-pollutants cannot be removed by conventional treatment 

method.  In Jajmau, Kanpur, owing to the poor operation and maintenance practises, the plant 

operates at less than 70% treatment efficiency (Tare et al., 2003). 

No provision for removal of fixed dissolved solids (FDS) is made in the conventional primary 

and secondary treatment practices. Hence the practise of disposing the CETP effluent into 

surface water bodies or use in irrigation is violation of the discharge standards. The sustained 

use of high TDS water for irrigation purposes leads to salinity and decreased crop 

productivity. Moreover the tanning of leather uses large amounts of water (25-45 m3/ton) and 

often the source of water is ground water. Thus the industry exerts huge pressure on declining 



 
 

8 

groundwater resources. Thus there is a need to treat the water to remove TDS and re-use the 

water in tanneries, especially in areas with scarce drinking water resources. 

An exhaustive tertiary treatment of secondary treated tannery wastewater followed by 

Reverse Osmosis (RO) treatment is imperative to render the treated wastewater fit for reuse 

in tanneries. The tertiary treatment is necessary to prevent the fouling of membranes. About 

93-98% TDS, 92-99% sodium, and 91-96% chloride and ammonia removal efficiency with 

70-85% recovery of water as RO permeate (Ranganathan et al., 2011) have been reported. 

Another study (Bhattacharya et al, 2013) has shown 99% reduction of TOC and almost 

complete removal of metals like lead, copper, zinc and nickel, etc. Improvement in tensile 

strength by 19%, increased elongation by 6.2% and increased dye uptake (Bhattacharya et al, 

2013) has been observed in leather prepared from treated effluent in comparison to that 

prepared from freshwater. 

The next challenge which arises is the management or disposal of RO concentrate. The 

concentrate which has high levels of COD and TDS is not fit for discharge as per the current 

discharge standards. The conventional method uses multi-effect evaporators (MEE) for 

concentration followed by crystallization. However, the process is highly energy intensive, 

incurs high operational costs, and faces difficulties mainly due to corrosion, crystallization of 

salts, scaling of heat exchanger (UNIDO, 1998).The salt obtained after crystallization is a 

mixture of salts, rather than one salt, thus has low economic value, usually Indian National 

Rupee (INR) 4 per kg.  Thus there is an urgent need to devise a cost effective environment 

friendly method for management of RO concentrate. 

Hence another possibility of concentrate disposal in inland water bodies with relaxed 

discharge norms during the high flow monsoon season can be explored. The concentrate can 

be stored in lined lagoons and can be safely discharged with minimal effects on background 

concentration in the high discharge periods of the river. This method, other than having the 

distinct advantages of cost effectiveness and minimal damage to environment in comparison 

to other alternates, also helps in completing the salt cycle by assigning the river its natural 

function of transporting salts to the sea during monsoon season. 

Another solution of effective management of waste is to create a central facility for carrying 

out the most polluting operations of tanning. The tanners can get partial processing of hides 

done from the central facility and carry out further operations in their individual units. This 

will provide an opportunity for good housekeeping by effective collection and handling of 



 
 

9 

solid wastes like hooves, hairs, tails, etc. and will also provide an opportunity for industrial 

symbiosis by sharing of useful by-products. 

A further challenge is the estimation of complete expenditure on these facilities and 

subsequent estimation on tariffs of recycled water. The Public-Private Partnership model can 

be explored for operating the facility. The tariffs could be determined for per KL of recycled 

water. The costs of: i) effluent collection and conveyance, ii) effluent treatment, and iii) 

distribution of recycled water can be considered for determining the tariff. Following points 

may be considered for cost estimates: 

a) Capital expenditure (Capex) to include the cost of inventory and its installation cost, 

material supply, engineering design and supervision charge, interest on loan, and 

b) Operation and maintenance expenditure (Opex), after the project is started, to 

consider the expenditure on manpower, chemicals, transport and repair work. 

The tariffs will also be required for pricing of valuable fresh water resources, mainly ground 

water, so as to incentivise the use of recycled water and limit the rampant and unsustainable 

use of precious groundwater for economic gains. 

 

 

 

 

 

 

 

 

 



 
 

10 

3.         Objectives and Scope 
Ganga River Basin is one of the most densely populated regions of India and due to adequacy 

of vast water resources and manpower it houses a large number of industries. A major 

industry among these which accounts for an average 2.47 per cent share (Annual Reports, 

2001-12) of total Indian exports is leather tanning industry. However, the state of effluent 

management infrastructure remains extremely poor. Even though stringent Central Pollution 

Control Board (CPCB) discharge norms of environmental pollutants have been notified, they 

alone fail to ensure the effluent is treated to desired levels before being discharged into rivers. 

A large number of tanneries are centered in Jajmau, Kanpur. A Common Effluent Treatment 

Plant (CETP) was setup in 1994 under the first phase of Ganga Action Plan with bilateral co-

operation of Government of India and Netherland Government. 334 units are members of the 

CETP. The plant however is under designed for current effluent generation capacities of the 

member units and thus large volumes of untreated effluent gets bypassed to Ganga River. 

Often the PETPs at individual units are not working properly resulting in high Cr and 

Suspended Solids concentration. These units are heavily fined and often closed by courts 

which hampers the growth of industry and economy. The CETP mixes tannery effluent with 

domestic sewage in ratio of 1:3 to 1:1.5 and treats the blend by anaerobic Up-flow Sludge 

Blanket method. The plant though operational, is poorly operated and maintained, and 

operates on less than 70 % treatment efficiency. The treated effluent is used for irrigation and 

disposed in Ganga River. No provision for removal of Dissolved Solids (inorganic) below the 

discharge standards of 2100 mg/L are made. Along with pollution of surface water sources, 

the industries put huge pressure on the declining ground water resources. Thus it is very vital 

that an appropriate techno-commercial frame work is developed for sustainable effluent 

management as well as the growth of these industries. 

Tannery effluent management requires proper infrastructure, but remains mainly plagued due 

to indifference of the tanners to the treatment efficiency of the CETP. A major reason behind 